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TEST REPORT CERTIFICATION

Applicant FUTABA Corporation
Manufacturer FUTABA Corporation
EUT Description Radio Control
FCCID AZPT4PX-24G
(A) Model No. T4PX
(B) Serial No. N/A
(C) Brand Futaba
(D) Power Supply DC 6.6V
(E) Test Voltage DC 6.6V (Via Battery)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2013
AND ANSI C63.4:2003

(FCC CFR 47 Part 15C, §15.207 and §15.209 and 815.247)
FCC Public Notice DA 00-705, Mar. 2000

The device described above was tested by AUDIX Technology Corporation to
determine the maximum emission levels emanating from the device. The maximum
emission levels were compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with
the FCC official limits,

This report applies to above tested sample only.  This report shall not be reproduced in
part without written approval of AUDIX Technology Corporation.

Date of Test:  2014. 06. 03 ~ 07. 29 Date of Report:  2014. 07. 29

Producer : LIZ:_)E_ Mv‘-ﬂ’”’[/

(Tina | Iuangfﬁdn‘ﬁ%listrator}

Signatory : 4

(Ben Cheng/Manage

AUDIX Technology Corporation Report No. EM-F140436
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1. DESCRIPTION OF REVISION HISTORY

Edition No. | Date of Revision Revision Summary Report Number

0 2014.07. 29 Original Report. EM-F140436
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product Radio Control

Model Number T4PX

Serial Number N/A

Brand Name Futaba

FCC ID AZPT4PX-24G
FUTABA Corporation

Applicant 1080 Yabutsuka Chosei-mura Chosei-gun
Chiba-ken, 299-4395 Japan.
FUTABA Corporation

Manufacturer 1080 Yabutsuka Chosei-mura Chosei-gun

Chiba-ken, 299-4395 Japan.

Radio Technology

T-FHSS: 2407.500MHz ~ 2467.500MHz (FHSS System)
S-FHSS: 2403.250MHz ~ 2447.500MHz (FHSS System)
FASST: 2405.376MHz ~ 2477.056MHz (DSSS System)

Frequency Channel

T-FHSS: 31 Channels
S-FHSS: 60 Channels
FASST: 36 Channels

Data Transfer Rate

T-FHSS: 384 kbps
S-FHSS: 128 kbps
FASST: 136 kbps

Antenna

1/2di-pole type, Antenna Gain: 2.14dBi

Date of Receipt of
Sample

2014. 05. 26

Date Test

2014. 06. 03 ~ 07. 29

AUDIX Technology Corporation Report No. EM-F140436
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2.2. Description of Test Facility

Name of Firm AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Location & Facility Semi-Anechoic Chamber

(AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.
May 11, 2012 Renewal on

Federal Communication Commission
Registration Number: 90993
NVLAP Lab. Code 200077-0

TAF Accreditation No 1724

2.3. Measurement Uncertainty

Test Item Frequency Range Uncertainty
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.940B
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB

AUDIX Technology Corporation Report No. EM-F140436
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3. CONDUCTED EMISSION MEASUREMET

The EUT only employs DC power for operation, no conductive

emission limits are required according to FCC Part 15 Section
815.207

AUDIX Technology Corporation Report No. EM-F140436
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4. RADIATED EMISSION MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the radiated emission

measurement:

4.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer| Model No. Serial No. Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 US51350140 2015. 07. 24
2. |Test Receiver R&S ESCS30 100338 2015. 06. 23
3. |Amplifier HP 8447D 2944A06305 | 2015.02.17
4. |Bilog Antenna TESEQ CBL6112D 33821 2014. 08. 07

4.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer Model No. Serial No. | Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 | US51350140  2015.07. 24
2. |Test Receiver R&S ESCS30 100338 2015. 06. 23
3. |Pre-Amplifier HP 8449B 3008A00529 | 2015.01.23

2.4GHz Notch 7NSL10-2441.5E
4, Eilter K&L 130.5-00 1 2015. 06. 12
5. 3G High Pass Filter| MISTOWa | 12501861 484796 | 2015.06. 12
Circuits
6. [Horn Antenna EMCO 3115 9609-4927 | 2014.06. 16
7. |Horn Antenna EMCO 3116 2653 2014.10. 10
4.2. Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

RADIO CONTROL
(EUT)

AUDIX Technology Corporation Report No. EM-F140436
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4.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3m EUT

0.8m
TURN TABLE

GROUND PLANE

—| TEST EQUIPMENT

4.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3am EUT

0.8 m

TURN TABLE

GROUND PLANE

—| TEST EQUIPMENT
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4.3. Radiated Emission Limits (815.209)

4.4.

4.5.

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30~88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device
or system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and
Part 15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part
15.35 (b) and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Operating Condition of EUT

4.4.1. Setup the EUT (Radio Control) as shown on 4.2.
4.4.2. To turn on the power of all equipment.

4.4.3. The EUT was set the PC system using test program “Futaba Term”.
(Note: The PC system is not EUT’s accessory, It’s only test EUT on test.)

4.4.4. T-FHSS modulation: The EUT was set to continuously transmit signals at
2407.500MHz 2435.500MHz and 2467.500MHz during testing.

4.45. S-FHSS modulation: The EUT was set to continuously transmit signals at
2403.250MHz  2425.000MHz and 2447.500MHz during testing.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter
above the ground. The turn table rotated 360 degrees to determine the position
of the maximum emission level. EUT was set 3 meters away from the
receiving antenna which was mounted on an antenna tower.  The antenna could
be moved up and down between 1 to 4 meters to find out the maximum emission
level. Broadband antennas such as calibrated biconical and log-periodical
antenna or horn antenna were used as a receiving antenna.  Both horizontal and
vertical polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to
FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For
30MHz to 1000MHz)

AUDIX Technology Corporation Report No. EM-F140436
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The resolution bandwidth and video bandwidth of test spectrum analyzer is
1MHz for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from
fundamental frequency) was checked. 30MHz to 1000MHz was measured with
Quasi-Peak detector. Pursuant to ANSI 63.4: 4.2, peak detector is an alternate
option for frequency from 30MHz to 1000MHz.

Above 1GHz was measured with peak and average detector.

For frequency

from 1GHz to 4GHz and 5.5GHz to 25GHz, we checked it in 1 meter distance
and with a shorter cable 2 meter instead of original’s.

Radiated Emission Measurement Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT Radio Control

Test Date 2014.07.24

M/N  T4PX

Temperature 23

For Frequency Range 30MHz~1000MHz:
The EUT emitted the fundamental frequency with data code at the stand, side
and lying conditions.

Humidity 42%

There is no signal exist.

The EUT select worst position “stand” and with following test modes was
performed during this section testing and all the test results are listed in section

4.6.1.

Radio Technology: T-FHSS Modulation

Reference Test Data

Mode| Channel | Frequency | Test Mode | Position - -
Horizontal | Vertical

1. 01 |2407.500MHz Stand #2 #1

2. 15 |2435.500MHz| Transmit | Stand #1 #2

3. 31 |2467.500MHz Stand #2 #1

Note: Above all final readings were measured with Peak detector.

Radio Technology: S-FHSS Modulation

Reference Test Data

Mode| Channel | Frequency | Test Mode | Position - -
Horizontal | Vertical

1. 01 |2403.250MHz Stand #2 #1

2. 30 |2425.000MHz| Transmit | Stand #1 #2

3. 60 |2447.500MHz Stand #2 #1

Note: Above all final readings were measured with Peak detector.

AUDIX Technology Corporation Report No. EM-F140436
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For Frequency above 1GHz:

The EUT select worst position “stand ” and with following test modes was
performed during this section testing and all the test results are listed in section
4.6.2.

Radio Technology: T-FHSS Modulation

Mode| Chnnel | Frequency | Test Mode |Position| Test Frequency Range
1. 1000-2680MHz
2. 2680-4000MHz
3. . 4000-5500MHz*
4 01 2407.500MH | Transmit | Stand 5500-7500MHz
5. 7500-18000MHz
6. 18000-25000MHz
7. 1000-2680MHz
8. 2680-4000MHz
196. 15 |2435.500MHz| Transmit | Stand 45050(?(;?;5:(?0'\&';2;
11. 7500-18000MHz
12. 18000-25000MHz
13. 1000-2680MHz
14, 2680-4000MHz
15. . 4000-5500MHz*
16, 31 |2467.500MHz| Transmit | Stand 5500-7500MHz
17. 7500-18000MHz
18. 18000-25000MHz

Note: 1. Above all final readings were measured with Peak and Average

detector.
2. The emissions (up to 25GHz) not reported are too low to be measured.
3.7*” means there is spurious emission falling the frequency band and be
measures.

AUDIX Technology Corporation Report No. EM-F140436
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Radio Technology: S-FHSS Modulation

Mode| Chnnel | Frequency | Test Mode |Position| Test Frequency Range

1. 1000-2680MHz

2680-4000MHz

_ *
01 4000-5500MHz

2403.250MHz Stand

Transmit
ransmi 5500-7500MHz

7500-18000MHz

1000-2680MHz

2680-4000MHz

3
4
5.
6. 18000-25000MHz
7
8
9

4000-5500MHz*

10. 30 2425.000MHz| Transmit | Stand 5200-7500MHz
11. 7500-18000MHz
12. 18000-25000MHz
13. 1000-2680MHz
14. 2680-4000MHz
15. . 4000-5500MHz*
16, 60 2447 .500MHz| Transmit | Stand 5500-7500MHz
17. 7500-18000MHz
18. 18000-25000MHz

Note: 1. Above all final readings were measured with Peak and Average
detector.
2. The emissions (up to 25GHz) not reported are too low to be measured.
3.7*” means there is spurious emission falling the frequency band and be
measures.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in
section 4.6.3. (The restricted bands defined in part 15.205(a))

Radio Technology: T-FHSS Modulation

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
1. 01 2407.500MHz | Transmit #1 #3
2. 31 2467.500MHz | Transmit #5 #7

Radio Technology: S-FHSS Modulation

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
1. 01 2403.250MHz | Transmit #1 #3
2. 60 2447 500MHz | Transmit #5 #7

AUDIX Technology Corporation Report No. EM-F140436




FCC ID. AZPT4PX-24G Page 15 of 83

4.6.1. Frequency Range 30-1000MHz

Radio Technology: T-FHSS Modulation

Transmit, Frequency: 2407.500MHz

Site nao.
Dig. / &nt.
Linit

Env. / Insz.
EUT

Fawer Rating :

Tezt Mode

D ohudix WO.1 Chanber

odn CBELGL1ZD 3382

oalW-1G

DOR3C/42% N9O030AT]

: T4PH
DG G.BY

Do TH2407.50T-FH3%)
int . Cahle
Factor Logg
(dB/m) (dB) i
12,48 4,37
17.37 .46
19,492 7.13

Data no. = 2
1 fnt. pol. = HORTZONTAL
40) Engineer : EKen_chen
Emizzion

Eeading Level Limits Warzin  Remark
dBa ) (dBeeW/m)  (dBeeVW/m)  (dB)

21,16 a8.01 45,00 7.498 Peak
13.70 a7.53 4R, 00 a.47 Fealk
B.24 ah. 24 45,00 10.71 Fealk

Femarks:

1. Emizeion Level= Antenna Factor + Cable Loze + Reading.

2. The emizgion levels that are Z04B below the official limit are not reported.

Site no.
Dig. / fnt.
Linit

Env. / Ins.
EUT

Power Rating :

Tezt Wode

D budix NO.1 Chamber
odn

CELGL12D 3382
DoaM-1ag
DoR3C/42% NY030ATL
: T4PX
oc 6.GY
D TH2407.5(T-FHRS)
int. Cahle
Factor Logg
(dE/m) (dE) [
4.51 4.01
13.04 4,64
17,08 .45

Data no. & 1
1 fnt. pol. @ VERTICAL
40) Engineer : Ken_chen
Emigzion
Feading Level Limits Marzin  Remark
dBee i) (dBetsm)  (dBpV/m)  (dB)
2408 a7.80 43,50 5.70 Peak
21.89 29,42 45,00 B.58 Peak
18.83 42, 36 4F.00 3.64 Feak

Femarks:

1. Emizeion Level= Antenna Factor + Cable Loze + Reading.

2. The emizgion levels that are 204B helow the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140436



Transmit, Frequency: 2435.500MHz

Site nao.
Dig. / &nt.
Linit

Env. / In=.
EUT

Fower Rating :

Test Wode

FCC ID. AZPT4PX-24G Page 16 of 83

fudix NO.1 Chanber Data no. @1
an CELGL1ZD 33821 fint. pol. HORTIZONTAL
J0W-10G
23C/42%  NO030A(140) Enzineer : Ken_chen
T4P¥
DC B.G6Y
TH2435.5(T-FH55)
int . Cahle Emizzion
Factor Logg Eeading Level Limits Warzin  Remark
(dB/m) (dB] (dB e ) (dBaet/m)  (dBat/n)  (dB)
12,48 4,37 21,84 38,04 45,00 7.491 Peak
15,38 5.56 15.05 35,93 45,00 10.07 Peak
19,95 7.14 §.13 a6, 22 45,00 q9.78 FPeak

Femarks:

1. Emizgion Level= Antenna Factor + Cable Loze + Eeading.

2. The emizgion levels that are Z0dB below the official limit are not reported.

Site no.
Dis. / bnt.
Linit

Env. / Inz.
EUT

Fower Rating :

Test Wode

fudiz WO.1 Chanber Data no. = 2

am CELE11ZD 33821 int. pol. YERTICAL

J0k-13

23x0/42%  WO030A(140) Engineer : Ken_chen

T4P¥X

bC 6.GY

TH2435.5(T-FH55)

int. Cable Emizzion
Factor Loz Eeading Level Limits Margin  Eemark
(dB/m) (dB) (AR ) (dBuWfm)  (dBaV/m)  (dB)

9. 25 3,85 23.42 6. B2 43.50 B.83 Feak
13.09 4,64 16.87 34,60 46.00 11.40 Feak
17.45 .46 18,66 4257 46.00 3,43 Feak

Femarks: 1.

Emigzgion Level= Antenna Factor + Cable Lozs + Reading.

2. The emizzion levels that are 20dB below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140436



Transmit, Frequency: 2467.500MHz

Site na.
Diz. / int.
Linit

Env. / Ins.
EUT

Power Rating :

Tezt Wode
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Pobudix WO.1 Chanber Data no. = 2
oan CELE11ZD 338El fnt. pol. = HORIZONWTAL
oaoM-1ag
DORICA42% NOO304(140) Engineer : Ken_chen
: TL-YEB41HF
oc 6.GY
D OTH24R7.5(T-FH5S)
int. Cahle Emizzion
Factor Logg Feading Level Limits Warzin  Remark
(dB/m) (dB) (dBe ) (dBetm)  (dBaV/m)  (dB)
13.18 4,R7 19. 56 a7.34 4F. 00 a.61 Fealk
17.88 F.48 8.20 a2.50 4R, 00 13.50 Fealk
19,495 7.14 B.ER a5, 47 45,00 10.03 Fealk

Femarks:

1. Emizeion Level= Antenna Factor + Cable Loze + Reading.

2. The emizgion levels that are 204B helow the official limit are not reported.

Site no.
Dig. / dnt.
Linit

Env. / Insz.
EUT

Fawer Rating :

Tezt Mode

D budix NO.1 Chamber Data no. & 1
odn CELGL1ZD 338E1 fnt. pol. @ VERTICAL
DoaM-1g
DOR3CA42E N90304(140) Engineer : EKen_chen
: TL-WEE41HF
DG &.BY
D O TH24R7.5(T-FHSS)
int. Cahle Emizzion
Factor Logg Feading Level Limits Warzin  Remark
(dB/m) (dB] (dBe ) (dBetsm)  (dBaV/n)  (dB)
4.45 3.97 2282 a6, 04 43,50 7.46 Peak
13.08 4,64 16. 24 33,97 45,00 12.03 Peak
17.45 B.46 18.50 42,41 4F.00 3.54 Feak

Femarks:

1. Emizgion Level= Antemna Factor + Cable Lozs + Eeading.

2. The emizgion levels that are 2048 below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140436



Radio Technology: FHSS Modulation

Transmit, Frequency: 2403.250MHz

Site no. budix NO.1 Chamnber
Dig. / bnt. dn  CELEIIED 338E1
Linit Jok-1aG

Env. / Ins. 23#0/A2% NO0304(140)
EUT T4P¥

Fawer Rating :

DG B.BY

FCC ID. AZPT4PX-24G Page 18 of 83

Data no. = %
fnt. pol. HORIZOWTAL
Enzineer ¢ EKen_chen
Emizzion
Level Limits Warzin  Remark
(dBaet/m)  (dBat/n)  (dB)
a7.33 45,00 a.67 Peak
ah. 52 45,00 10.48 Peak
ah. 35 4F.00 10.B5 Feak

Test Wode Tw2d403. 2L (5-FH3E)
int . Cahle
Freq. Factor Logg Eeading
(MHz) (dB/m) (dRB) (AR i)
1 249,22 12,35 4,38 20,66
2 384,87 15,32 5.56 14. 64
3 791.45 19,492 7.13 8.30
Femarks:

1. Emizgion Level= Antenna Factor + Cable Loze + Eeading.

2. The emizgion levels that are 204B helow the official limit are not reported.

Site no. budix NO.1 Chanber
Dig. / Bnt. dn  CELEIIED 338E1
Linit aol-1ag

Env. / Ins. 23C/A2%  NO030A(140)
EUT T4P¥

Fawer Rating :

DG B.BY

Data no. = 1
fnt. pol. YERTICAL
Enzineer ! Ken_chen
Emizgion
Level Limits Warzin  Remark
(dBaet/m)  (dBad/n)  (dE)
aR. 93 43,50 E.57 Feak
a4.33 4. 00 11.67 Feak
47,41 45,00 3.54 Fealk

Test Wode Tw2403. 2L (5-FH3E)
int. Cable
Fredq. Factor Logg Feading
(MHz) (dB/m) (dB) (B i)
1 185,20 9,16 3.87 23.40
2 BOR.TH 13.08 4, k4 1E. B0
3 h34.40 17.45 E.46 18.50
Eemarks:

1. Emizgion Level= Mnternna Factor + Cable Loze + Eeading.

2. The emizgion levels that are Z0dB helow the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140436



Transmit, Frequency: 2425.000MHz

Site nao. Pobudix WO.1 Chanber
Dig. / fnt. ¢ 3m  CBLEL1EZD 33321
Limit oai-1G
Env. / Ins. 23C/42%  NO030A(140)
EUT : T4PX
Fower Rating + DC B.BY
Test Wode D Tw2420.00(5-FH3S)
int. Cable
Freq. Factor Logg Eeading
[MHz) (dE/m) (dE) [dB )
1 258,01 12.48 4,37 21.00
g 389,37 15.32 5.56 15.33
3 FHEZ.4E 19.85 7,14 8.69

FCC ID. AZPT4PX-24G Page 19 of 83

Data no. 1
fnt. pol- HOETZONTAL
Enzineer : Ken_chen
Emizsgion
Level Limits Marzin  Remark
(dBet/m)  (dBaeVW/m)  (dB)
37.85 43,00 2.15 Peak
36,1 4(.00 5.749 Peak
30,78 4E6.00 10.22 Peak

Femarks: 1. Emigsion Level= dntenna Factor + Cable Logs + Eeading.
2. The emizgion levels that are 204B helow the official limit are not reported.

Site nao. D ohudix WO.1 Chanber
Dig. / fnt. ¢ 3m  CBLEL1ED 33321
Linit DoaM-1g
Env. / In=. L3CA4EE NY030A(140)
EUT : T4PX
Fower Rating : DC G.8Y
Test Wode T=2425. 0(5-FH55)
int. Cable
Freq. Factor Logg Eeading
(MHz) (dB/m) (dB) (AR i)
1 196, 84 9,250 3.95 22.80
2 29B.%h 13.08 4 R4 1E.00
3 Had.40 17.45 B.46 18,05

Data no. = 2
fnt. pol. YERTICAL
Engineer : Ken_chen
Emizzion
Level Limits Warzin  Remark
(dBaet/m)  (dBad/n)  (dE)
aR. 10 43,80 7.40 Fealk
aa3.73 45,00 12,27 Fealk
42,46 45,00 3.54 Feak

Femarks: 1. Emizsion Level= Antenna Factor + Cable Logs + Eeading.
2. The emizzion levels that are 20dB below the official limit are not reported.

AUDIX Technology Corporation Report No. EM-F140436



Transmit, Frequency: 2447.500MHz

Site no.
Dig. / bnt.
Linit

Env. / Insz.
EUT

Fawer Rating :

Tezt Mode

FCC ID. AZPT4PX-24G Page 20 of 83

fudix NO.1 Chanber Data no. = 2
an CELGL1ZD 338E1 fnt. pol. HORTIZONTAL
J0W-10G
SACA4EE N9030A(140) Engineer : EKen_chen
T4P¥
DG G.BY
Tw2447.5(5-FH5S)
int. Cable Emizgion
Factor Logs Eeading Level Limits Warzin  Remark
(dB/m} (dB] (dB ) (dB e Wm) (dBeVdm)  (dB)
12,60 4,42 21.01 a8.03 45,00 7.97 Fealk
15,38 5.56 14,64 ah. 5% 4. 00 10.48 Feak
19,492 7.13 g.30 35,35 45,00 10,65 Feak

Femarks:

1. Emizgion Level= Anterma Factor + Cable Lozs + Eeading.

2. The emizgion levels that are 204B below the official limit are not reported.

Site no.
Dig. / dnt.
Linit

Env. / Ins.
EUT

Power Rating :

Tezt Wode

budix ND.1 Chamnber Data no. & 1

an CELGL1ZD 338E1 fint. pol. YERTICAL

J0k-13

230428 WO030A(140) Engineer : Ken_chen

T4P¥X

oc 6.GY

T=2447.5(5-FH55)

int. Cahle Emizzion
Factor Logs Eeading Level Limits Warzin  Remark
(dB/m} (dB] (dB ) (B Wim) (dBeVdm)  (dB)

9,16 3.87 24,40 a7.493 43,50 5.57 Feak
13.08 4,54 17.60 35,33 45,00 10,67 Feak
17.56 B.47 17.56 41.549 45,00 4,41 FPeak

Femarks:

1. Emizggion Level= Anternna Factor + Cable Lozs + Eeading.

2. The emizzion levels that are 20dB below the official limit are not reported.
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4.6.2. Above 1GHz Frequency Range Measurement Results
Radio Technology: T-FHSS Modulation

Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 01, Frequency: 2407.500MHz
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal  Horizontal
(MHz) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)
4816.00 32.78 .10 h4.30 BO.&82 74.00 13.18

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official limit are not
reported.

Emission Frequency ~ Peak  Duty Cycle

Average Limit Margin
Value Correction Value
Factor Horizontal
(MHz) (dB/m) (dB) (dBpV/m)  (dBuVv/m) (dB)
4816.00 60.82 -47.96 12.86 54.00 41.14

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96

2. Average value=Peak value+ Duty Cycle Correction Factor

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MHz2) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
4816, 00 32,78 a.10 oY . BB Ba. 80 Y400 10,20

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official limit are not
reported.

Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value Vertical

Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4816.00 63.80 -47.96 15.84 54.00 38.16

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96

2. Average value=Peak value+ Duty Cycle Correction Factor

AUDIX Technology Corporation Report No. EM-F140436
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Date of Test 2014.07. 24 Temperature 23

EUT Radio Control Humidity 42

Test Mode Transmit, Channel: 15, Frequency: 2435.500MHz

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal Horizontal
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)

4371.50 J2.88 8. 17 15.86 59.81 74.00 14.09

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency Peak Value  Duty Average Limit Margin
Cycle Value
Correction  Horizontal
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4871.50 59.91 -47.96 11.95 54.00 42.05
Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96
2. Average value=Peak value+ Duty Cycle Correction Factor
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MH2z) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)
4571.580 S92, 88 8. 17 21.38 Be. 43 74.00 11.07
Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not
reported.
Emission Frequency Peak Value  Duty Average Limit Margin
Cycle Value Vertical
Correction
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4871.50 62.93 -47.96 14.97 54.00 39.03

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96

2. Average value=Peak value+ Duty Cycle Correction Factor
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Date of Test 2014.07. 24 Temperature 23

EUT Radio Control Humidity 42

Test Mode Transmit, Channel: 31, Frequency: 2467.500MHz

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal  Horizontal
(MHz) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)

4334, 50 J2. 98 5. 23 16.496 58,17 74.00 15,53

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency Peak Value  Duty Average Limit Margin
Cycle Value
Correction  Horizontal
Factor
(MHz) (dB/m) (dB) (dBpV/m)  (dBuV/m) (dB)
4934.50 58.17 -47.96 10.21 54.00 43.79

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96

2. Average value=Peak value+ Duty Cycle Correction Factor

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MHz2) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
44936. 00 a2, 43 a.2d 21.07 B2. 23 v4.00 11.7%2

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency Peak Value  Duty Average Limit Margin
Cycle Value Vertical
Correction
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4936.00 62.28 -47.96 14.32 54.00 39.68

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (0.4ms/100ms) = -47.96

2. Average value=Peak value+ Duty Cycle Correction Factor
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Radio Technology: S-FHSS Modulation

Date of Test 2014.07. 24 Temperature 23

EUT Radio Control Humidity 42

Test Mode Transmit, Channel: 01, Frequency: 2403.250MHz

Emission Antenna  Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal Horizontal
(MHz) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)

4307.00 32.7B 8.04 15.17 09,02 74.00 14,98

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value
Factor Horizontal
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4807.00 59.02 -30.46 28.56 54.00 25.44

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MH2z) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)
4307.00 32.7B 8.04 22.14 62.499 74.00 11.01
Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not
reported.
Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value Vertical
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4807.00 62.99 -30.46 32.53 54.00 21.47

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor
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Date of Test 2014.07. 24 Temperature 23

EUT Radio Control Humidity 42

Test Mode Transmit, Channel: 30, Frequency: 2425.000MHz

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal Horizontal
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)

4850.50 32.83 8.14 16. 80 8777 74.00 16.23

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency ~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value
Factor Horizontal
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4850.50 57.77 -30.46 27.31 54.00 26.69

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MH2z) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)
4350.50 32.83 8.14 22.80 B3.77 74.00 10.23

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value Vertical
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4850.50 63.77 -30.46 33.31 54.00 20.69

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor
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Date of Test 2014.07. 24 Temperature 23

EUT Radio Control Humidity 42

Test Mode Transmit, Channel: 60, Frequency: 2447.500MHz

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Horizontal  Horizontal
(MHz) (dB/m) (dB) (dBuVv) (dBuV/m) (dBuV/m)  (dB)

4885.50 32.93 8.18 16.12 h7.23 74.00 16.77

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value
Factor Horizontal
(MHz) (dB/m) (dB) (dBpV/m)  (dBuVv/m) (dB)
4895.50 57.23 -30.46 26.77 54.00 27.23

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
Vertical Vertical
(MHz2) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)  (dB)
4395, 50 32.93 8.18 20.77 B1.88 74.00 12.12

Remarks: 1. Emission level=Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official limit are not

reported.
Emission Frequency =~ Peak  Duty Cycle  Average Limit Margin
Value  Correction Value Vertical
Factor
(MHz) (dB/m) (dB) (dBuV/m)  (dBuV/m) (dB)
4895.50 61.88 -30.46 31.42 54.00 22.58

Remarks: 1. Duty Cycle Correction Factor = 20log (Dwell time/100ms) =
20log (3ms/100ms) = -30.46

2. Average value=Peak value+ Duty Cycle Correction Factor
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4.6.3. Restricted Bands Measurement Results
Radio Technology: T-FHSS Modulation

Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 01, Frequency: 2407.500MHz
Data: 1 File: C:\Usersiaudix\Desktop'Ske>E R \C1M1405229/C1M1405229 (FUTABAMBTIT QUT OF
1 17Level (dBuV/m}
10 2
90
o AGHZ(PK)
70 | 608
50
e +: .
30
10
0231{] 2340, 2360. 2380, 2400, 2420. 2430
Frequency (MHz)
Site no. Dobudix NO.1 Chamber Data no. 1
Dig. / 4nt. @ 3m 311504827) fnt. pol. @ HORIZOWTAL
Limit : BBOYE I1GHZ(PE)
Env. / Ing. @ 23+C/42% NO0304(140) Engineer : ken_chen
EUT : T4PH
Power Rating @ DC B.GY
Tegt Hode T Tw2407.5(T-FHa%)
bt Cahle Emizzion
Fredg. Factor Logz Beading Level Limite Wargin  Remark
(MHz) (B m) (dB) (dB e ) (dBaW/m)  (dBaV/m)  (dB)
1 2388.84 238.20 5. 24 23.10 BB, 54 74.00 17.46 Feak
2 2390.04 28.20 5. 24 19.43 52,37 74.00 21.13 Peak
@3 2407.32 28.22 5.26 76.33 1049. 81 74.00 -35.81 Peak

Eemarks: 1. Emisszion Level= Antenna Factor + Cahle Loss + Reading.
2. The emission levels that are 20dB helow the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the limits
shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Horizontal
Factor
(MHz) (dB/m) (dB) (dBuVv/m) (dBuVv/m) (dB)
2388.84 56.54 -47.96 8.58 54.00 45.42
2390.04 52.87 -47.96 491 54.00 49.09

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (0.4ms/100ms) = -47.96
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2310-2430MHz).
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Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 01, Frequency: 2407.500MHz
Data: 3 File: C:\Users\audix\Desktop SR EE/C1M1405229C1M1405229 (FUTABA4BTIT OUT OF
1 1?,L'.de.rel (dBuVim}
10
3
a0
ABOVE 1GHZ(PK)
70 T -6dB
SUMMMM A —y .—.”ﬁﬁJT
30
10
13231{] 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Site no. tobudix WO.1 Chamber Data no. @ 3
Dig. / #fnt. © 3m 311G(4827) int. pol. @ YERTICAL
Limit : ABOVE IGHZ(PE)
Env. / Ins. @ £3«C/42% NWY030401400 Engineer : ken_chen
EUT T T4PX
Fower Rating @ DG B.GY
Tezt Wode D Tw2407.5(T-FH33)
int. Cahle Emizzion
Fredq. Factor Lozs Eeadinz Level Limits Marzin  Femark
(MHz) (dB/m) (dB) (B i) (dBaet/m)  (dBa¥/m)  (dB)
1 E388.584 28.20 h.24 18.60 52.04 74,00 21,96 Peak
2 2390.04 28.20 h.24 22,13 55,57 74,00 18.43 Feak
@ 3 2407.3% 28,22 5,26 G7.10 100.58 74.00 -26. 538 Peak

Remarks: 1. Emizsgion Level= Antemna Factor + Cable Logs + Reading.
2. The emizzion levels that are 20dB bhelow the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Vertical
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuVv/m)  (dB)
2388.84 52.04 -47.96 4.08 54.00 49.92
2390.04 55.57 -47.96 7.64 54.00 46.36

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (0.4ms/100ms) = -47.96
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2310-2430MHz).
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Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 31, Frequency: 2467.500MHz
Data: 5 File: C:WUsers\audix\Desktop'Ge>EBEC1M1405229\C1M1405229 (FUTABASBT'T QUT OF
1 1_',Level {dBuVim})
10 1
90
ABOVE 1GHZ{PK)
T %
50 Lw
30
10
0243{] 2440. 2450, 2460. 2470. 2480. 2490, 2500. 2510. 2520. 2530
Frequency (MHz)
Site no. ohudix NO.1 Chanber Data no. = B
Dig. / dnt. @ 3m 311504927) dnt. pol. @ HORIZOMTAL
Linit : WBOVE 1GHZ(PK)
Env. / Ing. @ 23C/42% NO030&(140) Engineer : ken_chen
EUT t T4PH
Power Bating @ DC B.BY
Tezt Wode t Tw24B7.50T-FHRS)
nt. Cable Emizzion
Freqg. Factor Logs Feading Level Limits Wargin  Remark
(MHz) (dB/m) (dB) (dB W) (dBe W/m)  (dBe Wm)  (dB)
@1 24R7.B0 28.27 5,35 7163 105.30 74.00 -31.30 Peak
2 24%3.50 28. 29 5,37 31.81 £5.47 74.00 3.53 Peak
3 2484.50 28,29 5.37 31.07 E4.73 74.00 9.27 Peak

Eemarks: 1. Emis=ion Level= Antenna Factor + Cable Lozs + Readinz.
2. The emigsion lewvels that are 204B below the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Horizontal
Factor
(MHz) (dB/m) (dB) (dBuVv/m) (dBuVv/m) (dB)
2483.50 65.47 -47.96 17.51 54.00 36.49
2384.50 64.73 -47.96 16.77 54.00 37.23

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (0.4ms/100ms) = -47.96
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2430-2530MHz).
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Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 31, Frequency: 2467.500MHz
Data: 7 File: C:\Users\audix\DesktopS > E\C1M1405229\C1M1405229 (FUTABA4\BT\T OUT OF
117"9"’9' (dBuVim)
110
1
ag
| ABOVE 1GHZ{PK)
70 W '!m -6dB
!
2
50
30
10
02430 2440, 2450. 2460, 2470,  2480. 2490. 2500. 2510, 2520. 2530
Frequency (MHz)
3ite no. Pofudix NO.1 Chanber Data no. =+ 7
Dig. / fnt. : 3m  31150(4927) dnt. pol. @ VERTICAL
Limit : BBEOVE IGHZ(PK)
Env. / Ins. @ 23=:C/42% NO0304¢140) Engineer : ken_chen
EUT T T4PK
Power Bating @ DC B.BY
Test Wode D Tw24B7. 50 T-FHR5)
int. Cahle Emnizzion
Freq. Factor Lozs Beading Level Limits Marzin  Remark
(MHz) [dB/m) (dB) (dBut) [dBaWs/m)  (dBuvim)  (dB)
@1 2487.B0 28.27 5.35 B2.30 95,92 74,00 -21.92 Peak
2 2483.50 23.29 5.37 19.70 h3.36 74,00 20. 84 Peak
3 2484.50 23.29 5.37 12.30 45, 88 74.00 28.04 Peak

Bemarks: 1. Emiszion Level= dntemma Factor + Cable Lose + Reading.
2. The emizzion levels that are 20dB below the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Vertical
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuV/m)  (dB)
2483.50 53.36 -47.96 5.40 54.00 48.60
2484.50 45.96 -47.96 2.00 54.00 52.00

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (0.4ms/100ms) = -47.96
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2430-2530MHz).
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Radio Technology: S-FHSS Modulation

Page 31 of 83

Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 01, Frequency: 2403.250MHz
Data: 1 File: C:\Userslaudix\Desktop'a>E BR1C1M1405229\C1M1405229 (FUTABA4IBT\S OUT OF
11?,Le\.ra’.-ztl (dBuVim}) .
10
90
N VE 1GHZ(PK)
70 ,\#IJF 608
50
prwr e vk
30
10
05310 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Site no. P obudix NO.1 Chanber Data no. 1
Dig. / Bnt. @ 3m  3115(4827) dnt. pol. @ HORIZONTAL
Limit 1 ABOYE 1GHZ(PE)
Enw. / Ing. @ 23#C/42% WID3IDA(140) Engineer : ken_chen
EUT tT4PY
Power Rating @ DC B.BY
Tezt Wode DoTx2403. 25(5-FHSS)
hnt. Cahle Enizsion
Frag. Factor Logs Reading Level Limits Wargin  Femark
(MHz) {dB/n) (dB) (dBu V) (dBat/m)  (dBat/m) (dB)
1 2385.54 £25.20 5.24 27.96 61.40 74.00 12,60 Peak
£ 2390.04 £5.20 5.24 30.86 64.30 74.00 4.70 Peak
@3 2403.24 £8.21 5.28 76,74 110,21 74.00 -36.21 Peak
Femarks: 1. Emission Level= intenna Factor + Cable Loge + Eeading.
2. The emizsion levels that are 20dB below the official limit are not reported.
3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.
Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Horizontal
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuVv/m)  (dB)
2388.84 61.40 -30.46 30.94 54.00 23.06
2390.04 64.30 -30.46 33.84 54.00 20.16
Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (3ms/100ms) = -30.46
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2310-2430MHz).
AUDIX Technology Corporation Report No. EM-F140436



FCC ID. AZPT4PX-24G Page 32 of 83

Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 01, Frequency: 2403.250MHz
Data: 3 File: C:\Users\audix\Desktop'Fk SEREWC1M1405229C1M1405229 (FUTABA4\BT\S OUT OF
q 1_',Level (dBuV/m}
110
3
a0
BOVE 1GHZ(PK)
70 a | My BB
, \'\M
50
Prcawssn el Bertpdrs il s &
30
10
02310 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
3ite no. obudix NO.1 Chamber Data no. @ 3
Dig. / fnt. : 3m  311504927) fnt. pol. @ YERTIGAL
Limit : BBOYE 1GHZ(PE)
Env. / Ing. @ 23+C/42% NWI03040140) Engineer : ken_chen
EUT : T4PH
Power Rating @ DC B.HY
Tezt Wode t Tw2403.26(5-FH33)
bt Cahle Emizzion
Fred. Factor Logs Reading Level Limite Marzin  Remark
(MHz) (dB/m) LdB) (dB e W) (dBueW/m)  (dBad/m)  (dE)
1 2385.584 28. 20 h.24 22.07 55.51 74.00 18.44 Peak
2 23490.04 28.20 h.24 24,848 58.33 74.00 15,67 Peak
@ 3 2403.24 28.21 h.26 B7.41 100.88 74.00 -26.88 Peak

Bemarks: 1. Emission Level= Antenma Factor + Cable Logs + Reading.
2. The emizgion levels that are 2048 below the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Vertical
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuVv/m)  (dB)
2388.84 55.51 -30.46 25.05 54.00 28.95
2390.04 58.33 -30.46 27.87 54.00 26.13

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (3ms/100ms) = -30.46
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2310-2430MHz).
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Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 60, Frequency: 2447.500MHz
Data: 5 File: C:\Userslaudix\Desktop G EEEIC1M14052291C1M1405229 (FUTABA4\BTS OUT OF
11?,L:.tzd.rel (dBuVim})
110 5
90

BOVE 1GHZ{PK)
70 Py 608

e MB
50 M»nwm

30
10
02430 2440, 2450. 2460. 2470. 2480. 2490, 2500.  2510. 2520. 2530
Frequency (MHz)
Site no. Dofudix NO.1 Chamnber Data no. ° &
Dig. / 4nt. : 3n 311504827 fnt. pol. @ YERTIGAL
Linit : BEOYE 1GHZ(PE)
Env. / Ins. @ 23+C/42% WI0304(140) Engineer : ken_chen
EUT : T4PH
Power Rating @ DG G.GY
Test Wode DoTx2447.5(3-FH35)
At Cabhle Emizzion
Freqg. Factor Logs Feading Lewel Limits Wargin  Remark
(MHz) (dB/n) (dE) (dB e W) (dBe¥/m)  (dBeWAm)  (dB)
@1 2447.B0 28,24 5,38 70.B8 104.25 74.00 -30. 25 Peak
2 2483.80 25.249 5.37 22,45 5f. B2 74.00 17. 38 Peak
3 2484.50 25.24 5.37 £3.05 56.71 74.00 17.24 Peak

Eemarks: 1. Emis=ion Level= Antenna Factor + Cahle Logz + Eeading.
2. The emission levels that are Z204B below the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Horizontal
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuVv/m)  (dB)
2483.50 56.62 -30.46 26.16 54.00 27.84
2484.50 56.71 -30.46 26.25 54.00 27.75

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (3.072ms/100ms) = -30.25
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2430-2530MHz).
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Date of Test 2014.07. 24 Temperature 23
EUT Radio Control Humidity 42
Test Mode Transmit, Channel: 60, Frequency: 2447.500MHz
Data: 7 File: C:WUserslaudix\Desktop Sk SERECIM1405229\C1M1405229 (FUTABA4'BT\S OUT OF
1 1_',Lmrel {d Buwm11
110
90
" ABOVE 1GHZ(PK)
70 LN 1 -65dB
50
30
10
02430 2440. 2450,  2460. 2470.  2480. 24%0. 2500. 2510. 2520. 2530
Frequency (MHz)
3ite no. obudix NO.1 Chamber Data no. @ 7
Dig. / fnt. : 3m  311504927) bnt. pol. @ HORIZOMTAL
Limit : BBOYE 1GHZ(PE)
Env. / Ing. @ 23+C/42% NWI03040140) Engineer : ken_chen
EUT : T4PH
Power RBating @ DC B.BY
Teat Wode t Tw2447.5(5-FH35)
Ant. Cahle Emizzion
Fredq. Factor Lozs Eeading Level Limits Marzin  Remark
(HHz) (dB/m) (dB) (B W) (dBaet/m)  (dBad/m)  (dB)
@1 2447.80 28.25 h.32 L 111.33 74.00 -37.33 Feak
2 2433.80 28.28 h.37 27.09 B0.75 74.00 13.25 Feak
3 24%4.50 28.28 5.37 21.491 55,57 74.00 18.43 Peak

Eemarks: 1. Emis=ion Lewel= Antenma Factor + Cabhle Logs + Reading.
2. The emigzion levels that are 20dB helow the official limit are not reported.

3. ‘@’ The field strength of emission appearing within Part 15.205(a) shall not exceed the
limits shown in section 15.209.

Emission Peak Duty Cycle  Average Value Limit Margin
Frequency Value Correction Vertical
Factor
(MHz) (dB/m) (dB) (dBpV/m) (dBuV/m)  (dB)
2483.50 60.75 -30.46 30.29 54.00 23.71
2484.50 55.57 -30.46 25.11 54.00 28.89

Remarks: 1. Duty Cycle Correction Factor=20log (dwell time/100ms)=
20log (3ms/100ms) = -30.46
2. Average value=Peak value+ Duty Cycle Correction Factor
3. Low frequency section (spurious in the restricted band
2420-2530MHz).
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5. 20dB BANDWIDTH MEASUREMENT

5.1.

Test Equipment

The following test equipment was used during the 20dB bandwidth
measurement:

Item

Type Manufacturer | Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24

5.2.

5.3.

5.4.

5.5.

Block Diagram of Test Setup

RADIO CONTROL

(EUT) SPECTRUM ANALYZER

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz
band may have hopping channel carrier frequencies that are separated by
25kHz or two-thirds of the 20dB bandwidth of the hopping channel, whichever
is greater.

Operating Condition of EUT

The test program “Futaba Term” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The RBW of
the fundamental frequency was measure by spectrum analyzer 1% of the 20dB
bandwidth and the setting equal to RBW and VBW is equal to RBW. The
20dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 20dB.

The measurement guideline was according to FCC Public Notice DA 00-705.
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5.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : 2014. 06. 03 Temperature :25 Humidity :

5.6.1. Radio Technology: T-FHSS Modulation

48%

No.| Channel | Test Frequency | 20dB Bandwidth (20dB BZr?: dwidth)
1. 01 2407.500MHz 786kHz 524kHz
2. 15 2435.500MHz 786kHz 524kHz
3. 31 2467.500MHz 786kHz 524kHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 524kHz.

Channel 01, Frequency: 2407.500MHz

= TP AT O L4 L PH un T 004
arker 1 A 786.000000 kHz Avg Type: Log-Pur TRACE[1 2345 &
PO Wide 0 Trig: Fras Run AvglHald=- 100000 Tee :ﬂ*m
W Gadn:l oo Atten: 30 dB pET® MH M
AMkr1 786 kH
Ref Offget 1 dB
10 dBidly  Refl 21.°llll dBm -1.398 dB
ILog
1.0 ! 2
- 1
ol H.'1" 1 142 rr
500 ""‘"fl.'i 1_,—” i
Py LY
1o m 1 }'L‘: -
A "h_ A
290 T Vel ARk \’Jﬁ Mg
T,
A W bt} %
T | rﬁhﬁhﬁhﬂ a
T |
a0
0]
enter 2407500 GHz Span 3.000 MHz
es BW 7.5 kHz #VBW 7.5 KHz Sweep 64.33 ms (1001 pts)
Ivs:. [y sTamu
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Channel 30, Frequency: 2435.500MHz

Bl & O55: 12 PR 0, 214

arker 1 A 786.000000 kHz M TN LogPwT S RIS
PO Wide o TrigeFresRun AvglHoldo> 1001100 TP A
W Gadn:l oo Atten: 30 dB L LT
AMKr1 786 kH
Ref Offget 1 dB
|EE5§B”" Rel 21.00 dBm -1.229d

1m0

500 1;1" fﬁ 1 a2 EEL
™ WA
e ]

. fﬂﬁrJMh W“Wth%

sopadieaAd

490

50

5310
enter 2435500 GHz Span 3.000 MHz
s BW 7.5 kHz #VBW 7.5 kHz Sweep 64.33 ms (1001 pts)
Il.rs::. [ smams

Channel 60, Frequency: 2467.500MHz

Bl & 5000 PR 0, 2L

arker 1 A 786000000 kHz Avg Typ¥ Log P Mactl1 2545 6
PO Wide o TrigeFresRun AvglHoldo> 1001100 TP A
W Gadn:l oo Atten: 30 dB L LT
AMKr1 786 kH
Ref Offget 1 dB
ltlggﬂ!dlw Rel 21.00 dBm 0679 d

1m0

Illu."-"n.l"ll'l.-.ll Hﬂ‘.l A
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kT M‘W
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enter 24673500 GHz Span 3.000 MHz
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Il.rs::. [ smams
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5.6.2. Radio Technology: S-FHSS Modulation

No.| Channel | Test Frequency | 20dB Bandwidth (20dB B%a/r::) dwidth)
1. 01 2403.250MHz 267kHz 178kHz
2. 30 2425.000MHz 267kHz 178kHz
3. 60 2447.500MHz 267kHz 178kHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 178kHz.

Channel 01, Frequency: 2403.250MHz

U2 B0 P un L 2008

arker 1 A 267,000000 kHz o “Avg Type: LogPwr WAt 2545 6
FRO: Wids T-' Trig: Fras Run AvglHald: S4r100 1w :.I;W
W Gadn:l oo Atten; 30 dB L LLL
AMKr1 267 kH
Ref Offget 1 dB
10 dBidiv  Rel 21.':;0 dBEm 2.422 dB
| ]
1m0
|
1601 !ﬂ‘ *“i
' 1A2
500 :Il- r .]1 ¥ s ]
4N
180 IJJ"' l'-"«f-
¥ Y
I¥al b,

. e o,
. M’M g M"MM

8.0

enter 2403250 GHz Span 3.000 MHz

es BW 2.7 kHz #VBW 2.7 kHz Sweep 496.2 ms (1001 pts)|
I.-sc. [ smams
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Channel 30, Frequency: 2425.000MHz

D50 T PR 0, 24

arker 14 267.000000kHz | " vg Type: Log Pur mack[1 2345 6
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Channel 60, Frequency: 2447.500MHz
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6. CARRIER FREQUENCY SEPARATION

MEASUREMENT

6.1.

Test Equipment

The following test equipment was used during the carrier frequency separation
measurement:

Item

Type Manufacturer | Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup

The same as section.5.2.

Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz
band may have hopping channel carrier frequencies that are separated by 25kHz
or two-thirds of the 20dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output no greater than 125mWw.

Operating Condition of EUT
Same as 20dB bandwidth measurement which was listed in section 5.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The channel
separation was measure by spectrum analyzer with RBW equal to 1% of the
span. The video bandwidth not to be smaller than resolution bandwidth, the
peak was mark on adjacent bandwidth, the between of peak is carrier frequency
separation.

The measurement guideline was according to FCC Public Notice DA 00-705.
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6.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%

6.6.1. Radio Technology: T-FHSS Modulation
1. 207.500MHz adjacent channel of carrier frequency separation: 2MHz

2. 2435.500MHz adjacent channel of right carrier frequency separation:
2MHz

3. 2435.500MHz adjacent channel of left carrier frequency separation:
2MHz

4. 2467.500MHz adjacent channel of carrier frequency separation:
2MHz

[Above values have met the requirement as specified in section 4.3:
frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater.]
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Channel 01, Test Frequency: 2407.500MHz
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Channel 15, Test Frequency: 2435.500MHz
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Channel 31, Test Frequency: 2467.500MHz
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6.6.2. Radio Technology: S-FHSS Modulation

1. 2403.25MHz adjacent channel of carrier frequency separation:
750kHz

2. 2425.00MHz adjacent channel of right carrier frequency
separation: 750kHz

3. 2425.00MHz adjacent channel of left carrier frequency separation:
755kHz

4. 2447.50MHz adjacent channel of carrier frequency separation:
750MHz

[Above values have met the requirement as specified in section 4.3:
frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or
two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater.]
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Channel 01, Test Frequency: 2403.250MHz
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Channel 30, Test Frequency: 2425.000MHz
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7. TIME OF OCCUPANCY MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the time of occupancy
measurement:
Item Type Manufacturer | Model No. Serial No. | Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24
7.2. Block Diagram of Test Setup
The same as section.5.2.
7.3. Specification Limits (815.247(a)(1)(iii))
Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall
not be greater than 0.4 seconds within a period of 0.4 seconds multiplied by
number of hopping channels employed.
7.4. Operating Condition of EUT
Same as 20dB bandwidth measurement which was listed in section 5.4.
7.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with 1IMHz
RBW and 1MHz VBW. VBW>RBW ; Span=zero span.

Centred on a hopping channel sweep=as necessary to capture the entire dwell
time per hopping channel ; Detector function=peak ; Trace=Max hold

The measurement guideline was according to FCC Public Notice DA 00-705.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%
Test Date : 2014. 07. 29 Temperature :25 Humidity : 46%

7.6.1. Radio Technology: T-FHSS Modulation
Duty cycle: 31 channels*0.4 seconds = 12.4 seconds

Test Frequency: 2407.500MHz

For each second of 53 channels appearance, the longest time of
occupancy for each of 12.4 seconds is:

53 channels*12.4/5seconds* 0.4ms = 52.576ms (<400ms)

Test Frequency: 2435.500MHz

For each second of 54 channels appearance, the longest time of
occupancy for each of 12.4 seconds is:

54 channels*12.4/5 seconds* 0.4ms = 53.568ms (<400ms)

Test Frequency: 2467.500MHz

For each second of 53 channels appearance, the longest time of
occupancy for each of 12.4 seconds is:

53 channels*12.4/5 seconds* 0.4ms = 52.576ms (<400ms)
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Channel 15, Test Frequency: 2435.500MHz
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7.6.2. Radio Technology: S-FHSS Modulation
Duty cycle: 60 channels*0.4 seconds = 24 seconds

Test Frequency: 2403.250MHz

For each second of 25channels appearance, the longest time of
occupancy for each of 24 seconds is:

25 channels*24/5 seconds* 3ms = 360.00ms (<400ms)

Test Frequency: 2425.000MHz

For each second of 25 channels appearance, the longest time of
occupancy for each of 24 seconds is:

25 channels*24/5 seconds* 3ms = 360ms (<400ms)

Test Frequency: 2447.500MHz

For each second of 25 channels appearance, the longest time of
occupancy for each of 24 seconds is:

25 channels*24/5 seconds* 3ms = 360.00ms (<400ms)
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Channel 01, Test Frequency: 2403.250MHz
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Channel 30, Test Frequency: 2425.000MHz
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Channel 60, Test Frequency: 2447.500MHz
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8. NUMBER OF HOPPING CHANNELS MEASUREMENT

8.1.

Test Equipment

The following test equipment was used during the number of hopping channels
measurement:

Item

Type Manufacturer | Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24

8.2.

8.3.

8.4.

8.5.

8.6.

Block Diagram of Test Setup

The same as section.5.2.

Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems which use fewer than 20 hopping frequencies may
employ intelligent hopping techniques to avoid interference to other
transmissions. Frequency hopping systems may avoid or suppress transmissions
on a particular hopping frequency provided that a minimum of 15
non-overlapping channels.

Operating Condition of EUT
Same as 20dB bandwidth measurement which was listed in section 5.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with 100kHz
RBW and 100kHz VBW. Sweep=Auto ; Detector function=peak ;

Trace=Max hold
The measurement guideline was according to FCC Public Notice DA 00-705.

Test Results
PASSED. All the test results are attached in next page.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%

8.6.1. Radio Technology: T-FHSS Modulation

The number hopping channel is 31.

AUDIX Technology Corporation Report No. EM-F140436



FCC ID. AZPT4PX-24G Page 57 of 83

D5:F3 37 P un 03, Fl4

| = Aug Type: LogPwr TAE[] 22456
w-l.g e
Lo i B H:?o'ﬁ"" B peTd* WHNN K
Ref Oiffget 1 dB
EDdBJdI't Ref 21.00 dBm
JLog
]
AlA N8I Naddadadnnng ar
1 T

.

L
- J*Ia:«\x

310

e p—— |
4
——
B — ]
B i -
-q_"_‘—-—|_

el

430

5910

90

240000 GHz Stop 248350 GHz
es BW 100 kHz #VBW 100 kHz Sweep 10.13 ms (1001 pts)

Ius.: [

8.6.2. Radio Technology: S-FHSS Modulation

The number hopping channel is 60.

trum Analyrer - Swept 54

1 £ I LT | 555047 P Jun 13, F0L4
| Avg Typd: Log-Pwr TRAEL 2345 &

FHO: Fa 5o TrigcFree Aun AvglHold:> 1001100 TR LA
WGeinlow Artern: 30 dB e MHNMKK

Ref Cffset 1 dB
El:lldBJdl-.- Ref 21.00 dBm
fLog

wolLHIN0RRNNNN TR 1Lk

i

5.00

¥ -

UL T

————

430
200
g0
240000 GHz Stop 248350 GHz
ez BW 100 kHz #VBW 100 kHz Sweep 10.13 ms (1001 pts)
Ius.: [

AUDIX Technology Corporation Report No. EM-F140436



FCC ID. AZPT4PX-24G Page 58 of 83

9. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

9.1. Test Equipment
The following test equipment was used during the maximum peak output power
measurement:
Item Type Manufacturer | Model No. Serial No. | Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24
9.2. Block Diagram of Test Setup
The same as section.5.2.
9.3. Specification Limits (815.247(b)-(1))
The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)
9.4. Operating Condition of EUT
Same as 20dB bandwidth measurement which was listed in section 4.4.
9.5. Test Procedure
The transmitter output was connected to the spectrum analyzer.
Span can encompass the waveform
RBW>EBW
VBW RBW
Sweep=5MHz
The measurement guideline was according to FCC Public Notice DA 00-705.
9.6. Test Results

PASSED. All the test results are listed below.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%
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9.6.1. Radio Technology: T-FHSS Modulation

No.| Channel | Test Frequency | Peak Output Power Limit
1. 01 2407.500MHz 16.964dBm 21dBm

15 2435.500MHz 16.158dBm 21dBm
3. 31 2467.500MHz 14.637dBm 21dBm
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Channel 15, Frequency: 2435.500MHz
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9.6.2. Radio Technology: S-FHSS Modulation

No. | Channel | Test Frequency | Peak Output Power Limit
1. 01 2403.250MHz 15.809dBm 21dBm

30 2425.000MHz 15.228dBm 21dBm

3. 60 2447.500MHz 14.491dBm 21dBm

Channel 01, Frequency: 2403.250MHz
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Channel 30, Frequency: 2425.000MHz
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10.EMISSION LIMITATIONS MEASUREMENT

10.1.Test Equipment

The following test equipment was used during the emission limitations test:
Item Type Manufacturer | Model No. Serial No. | Cal. Due Date

1. |[Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015.07.24

10.2.Block Diagram of Test Setup
The same as section.5.2.

10.3.Specification Limits (815.247(c))

10.3.1. In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the
radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition,
radiated emissions which fall in restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified
in Section 15.209(a) (See Section 15.205(c)).(  This test result attaching
to 83.6.3)

10.3.2. The reference level for determining limit of emission limitations is
according to the value measured indicated in plots at section 9.6.

10.4.0perating Condition of EUT

Same as 20dB bandwidth measurement which was listed in section 5.4.

10.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW
and VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to
25GHz.

The measurement guideline was according to FCC Public Notice DA 00-705.

10.6.Test Results
PASSED. The testing data was attached in the next pages.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%
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10.6.1.Radio Technology: T-FHSS Modulation
Channel 01, Frequency: 2407.500MHz
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Frequency: 2435.500MHz
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Channel 31, Frequency: 2467.500MHz
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10.6.2.Radio Technology: S-FHSS Modulation
Channel 01, Frequency: 2403.250MHz
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Channel 30, Frequency: 2425.00MHz
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Channel 60, Frequency: 2447.5MHz
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11.BAND EDGES MEASUREMENT

11.1.Test Equipment

The following test equipment was used during the band edges measurement:

Item Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2015. 07. 24

11.2.Block Diagram of Test Setup

The same as section 5.2.

11.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated
measurement.  Attenuation below the general limits specified in Section
15.209(a) is not required. In addition, radiated emissions which fall in
restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).
(' This test result attaching to 83.6.3)

11.4.0perating Condition of EUT

Same as 20dB bandwidth measurement which was listed in section 5.4.

11.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW
and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100kHz bandwidth from band edge.

The measurement guideline was according to FCC Public Notice DA 00-705.

11.6.Test Results

PASSED. The testing data was attached in the next pages.

Test Date : 2014. 06. 03 Temperature :25 Humidity : 48%

11.6.1. Radio Technology: T-FHSS Modulation

1. Below Band edge : The highest emission level is -33.787dBm on
2.3999GHz

2. Upper Band edge: The highest emission level is -43.392dBm on

2.4836GHz
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11.6.2.Radio Technology: S-FHSS Modulation

1. Below Band edge : The highest emission level is -27.034dBm on
2.3999GHz

2. Upper Band edge: The highest emission level is -50.648dBm on
2.4836GHz
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12.DEVIATION TO TEST SPECIFICATIONS
NONE
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13.PHOTOGRAPHS

13.1.Photos of Radiated Measurement at Semi-Anechoic Chamber

13.1.1.Frequency Range 30MHz~1GHz,
Test Position: Stand

Test Position: Side
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Test Position: Lie

13.1.2.Frequency Range Above 1GHz
Test Position: Stand
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Test Position: Side

Test Position: Lie
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13.2.Photo of RF Conducted Measurement
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